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Product Name Rechargeable Li-ion Cell Client Zhengzhou BAK Battery Co., Ltd.
ien iuQiao Village ,Zhengan town, Zhongmu

Model/Type 2900mAh, 10.44Wh Address county ,Zhengzhou, Henan, China
B AR Hiith 35 il & pE 2477
Sample Quantity 35 Cell Manufacturer | Same Client

) y S 1|38 5 .
B e h PSRN | st
Sample Source Submitted by Manufacturer Address Same Client Address
BeFE M 016,070 £ | AELS
Receipt Sample Date T Factory Same Client
AR e B s
Testing Kind Entrusted Test actory Same Client Address

Address
Rl W] o A
. FFUGEA] (Start Date): 2016.08.01 45 A] (Complete Date): 2016.08.23

Testing Date
RIS 15 J¥ (Temperature): (23.0~24.3) C; Y2 J¥ (Humidity): (29~46) %R.H.;

Testing Environment

KAJE 71 (Atmospheric Pressure): 101kPa

UN 383, Rev.5, Amd2 (kT fafs Geiiz it @il -B—il s Abr e T ) 55 =#8 7>

TAARE/ 712 38.3 71 (4 AH RN B T e vl 2E )
Testing Standard "Recommendations on the TRANSPORT OF DANGEROUS GOODS-Manual of Tests and
/Method Criteria", Amendment 2, Fifth revised edition, Part III, 38.3"Lithium metal and lithium ion
batteries"(UN 38.3).
R4 UN 38.3 (ST el beis fn i@ il H—i I A bRl T M) 28 =87 38.3 % (&
RIGHEN 540 JREE VAN B T 2 ), R VB REAT T B AALS  REIR RBRE.

Testing Description

GERr A TN ST AN [ (s SR A S Wit 1)) S ER T
According to UN 38.3, cells are subjected to Altitude simulation, Thermal test, Vibration,
Shock , External short circuit, Impact and Forced discharge test.

iRI6 4518 Verdict

A 23K Qualified

ik % Tested by

HI (Date): 2016.08.26

i

# 1% Checked by

ay

HEJ (Date): 2016.08.30

#it
Approved by

HEJ (Date): 2016.08.31

#’
L7

T % Wang Ying: A 15 A\ Technical Manager
AT S#K He Penglin: ]34T Vice Director

T FER R PRGN FRRAGEHERBEAT, “FRRAGH, R AMECHE.

Notes: In verdict column ,“P” means pass, “N”” means no application, “F” means fail, “—"”means no Verdict.
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¥ it X ¥ B General product information

ﬁé i 27 (Sample Type):

BRI T &
Rechargeable Or Not | Yes
i ) 2LYH A R
@ i | g h I Al | e
Cell Use For EV CCTTOCAEMISIY | LiMn ,Ni,Co,0,
System
Filig B e B
Use Battery Model
R Fh M L 41y
- . — Electrochemistry —
Composing Mode
System
O it | By A=)
Battery | Manufacturer Of —
Cell
TR - AR B
Cell Model Cell Capacity
BRI R AR A B _
Contained In Equipment During Transportation
RS
Bk HL WERE BUE REE
Nominal Voltage 3.6V Rated Capacity 2900mAh Rated Energy 10.44Wh
78 HLRR 1] HL TS BRORESE 7 H LA 25 B
Max. Charging 4.2V Max.  Charging | 2750mA - 1375mA
Charging Current
Voltage Current
JECHL 24 1R L RN LR 78 FELARLLE R
Discharge Cut-off | 2.5V Max. Discharging 8250mA Charge Cut-off 28mA
Voltage Current Current

TWRITH . #£ 5 LT Test items, sample and Order

ik 4 5 Test No.

MHERITH Test Items

FEdh 25 Sample No.

258 Verdict

T1 B ERA, Altitude simulation Al~A10 P
T2 15 R 56 Thermal test Al1~A10 P
T3 PR3 Vibration Al~A10 P
T4 i Shock Al~A10 p
T5 4N % External short circuit Al1~A10 P
T6 8 7/85 & Impact / Crush C1~C5 P
T7 It ¥ 78 HL Overcharge — —
T8 5% il i . Forced discharge D1~D10, E1~E10 P

capacity;

FEAITIALEL: A1~A10 09 | RPEASE T HURAS:  C1~C5 O 1 IRKAE S0% HUE 4 &: DI1~DI10:
WRE: E1~E10: 50 IRAEH 58 2T80ERES .
Pretreatment of the samples: A1~A10: at first cycle in fully charged states; C1~C5: at first cycle at 50% of the design rated
D1~D10: at first cycle in fully discharged states; E1~E10: at 50 cycle in fully discharged states.

1 IRAEIA5E 2T

A

T —

—

[ 12 | ~

~ | 4iAEnd |
| HiACEnd |

5] - [1] ~ [5] ~ @k
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UN 38.3 MR 71 FdE K45 3 Test method and data

Y B B 1 b 2H T 5 Mass of cell or battery (M) 45 2K FRAE Mass loss limit
M<lg 0.5%
1 g<M<75g 0.2%
M>75g 0.1%
38.3.4.1 ik T.1: =M Test T.1: Altitude simulation p
3834.1.1 H 1)

ARG BRI R 6 TR

38.3.4.1.2 XIS

RGBT R AL N AE S )55 T AR T 11,6 TIHAIIAEIR . (20£5) CRAFBED 6 /M.

38.3.4.1.3 # R

IR THER . TA . CHERNTCE K, I H AR 66 A it B e it 4 A5 B8 5 BT % S AN/ T
HAERATX — IR AT /Y 90% . HHAT A BT S I —BR . A 0 LR YR AN E 58 el Rk
A H 16 H Tt AT RV 2

38.3.4.1.1 Purpose

This test simulates air transport under low-pressure conditions.

38.3.4.1.2 Test procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5)°C.

38.3.4.1.3 Requirement

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

S R IA R TN

gg 56 AT Before test WIGJ5 After test mEEm | TR M
Sample JFiE(g) HLE(V) JiE(g) FLJE(V) | Mass loss | Voltage loss Verdict

No. Mass Voltage Mass Voltage (%) (%)

Al 47.23 4.150 47.22 4.150 0.02 0.00 P

A2 46.10 4.168 46.10 4.165 0.00 0.07 P

A3 47.21 4.159 47.21 4.159 0.00 0.00 P

A4 47.55 4.152 47.55 4.152 0.00 0.00 P

AS 47.52 4.155 47.52 4.155 0.00 0.00 P

A6 47.40 4.165 47.40 4.163 0.00 0.05 P

A7 46.78 4.163 46.76 4.163 0.04 0.00 P

A8 47.12 4.166 47.12 4.165 0.00 0.02 P

A9 46.33 4.157 46.33 4.157 0.00 0.00 P

Al10 46.59 4.160 46.59 4.160 0.00 0.00 P
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UN 38.3 MR 71 FdE K45 3 Test method and data

38.3.4.2 X80 T.2: A Test T.2: Thermal test \ P

383.4.2.1 H 1

ARG VA PR AP 28 1 R Y 2L 0 % e 3 PR A S r e o K0 ) P SRR bR i )i P2 AR AL HEAT )

38.3.4.22 I F

UG R AT FRL A N S AR IR FE A5 T (7222) 'C AR D 6 /NI, 35 AR IR 2S5 T (-40+2) C
TAFTRED 6 /AN o PN AR i i e T 52 - 1) R fm RIS T (R B 0 30 73 b o i — TR P EE A HEAT, FE58 R 10 1K,
B ¥ A ARG FE R VB ZHTE A BT (20+£5) CRAF 24 /NI o PR B Hth AT By, 2 5E T4k
i o T 5 PR B T 28 20 R Ay 12 /N

38.3.4.2.3 # R

WERTCEN AR TofA . R IciEE K, I HARAS 50 it s A it 2 7 1056 5 A0 T i v AN /T
HAEBATIZ — S0 AT LR 90% . AT Rt A RIAT 53X — 25K . A 0 U A B SR ANTE 1 58 2808 R
A g L M L T A

38.3.4.2.1 Purpose

This test assesses cell and battery seal integrity and internal electrical connections. The test is conducted using
rapid and extreme temperature changes.

38.3.4.2.2 Test procedure

Test cells and batteries are to be stored for at least six hours at a test temperature equal to (75 £ 2 )°C, followed by
storage for at least six hours at a test temperature equal to (-40 & 2 )°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20 + 5) °C. For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

38.3.4.2.3 Requirement

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

% R oA o TN
;f;%j AT AT Before test KI5 After test FEEH | s b
Sample JFiE(g) LR (V) JE(g) L& (V) | Mass loss | Voltage loss Verdict
No. Mass Voltage Mass Voltage (%) (%)
Al 47.22 4.150 4722 4.119 0.00 0.75 P
A2 46.10 4.165 46.10 4.120 0.00 1.08 P
A3 4721 4.159 47.20 4.121 0.02 091 P
A4 47.55 4.152 47.55 4.117 0.00 0.84 P
A5 47.52 4.155 47.50 4.132 0.04 0.55 P
A6 47.40 4.163 47.40 4.130 0.00 0.79 P
A7 46.76 4.163 46.76 4.113 0.00 1.20 P
A8 47.12 4.165 47.12 4.115 0.00 1.20 P
A9 46.33 4.157 46.31 4.134 0.04 0.55 P
Al10 46.59 4.160 46.59 4.114 0.00 1.11 P
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UN 38.3 MR 71 FdE K45 3 Test method and data

38.3.4.3 3% T.3: Ji& &) Test T.3: Vibration | P

38.343.1 H 1

ARG RIS fan i A P RS

38.3.4.3.2 LT

R AT AL K [ TR & (EARIERHRIRARTE, JFRe T SEAL R IR S . RSN IE5ZIE,

BRARAE T HRZEAN 200 iz 28], A1) 7 #5625, B 15 8. X —IRSNIE R = A EAH I B it
BRI AN TT R AT 12 W, B3OS 3 /N e —ANIRB T ) 6 20 i 1] 9 L.

PEXS BRI, W ETEA L 12 T ooy A it CRIBANR AL, FIXE 12 T3 & 5K
R CRALHIA) A FTAE .

XA AL N 7 FRZETTAR, IRFF 1, FIBCKIIEEE, BELRMRARIL R 18 #2%. AR5 RIRIETRfF
£ 0.8 2K BV 1.6 ZK), FFHIIAIER BB R AINE AT 8g, FIFRLIN 50 #2580 K KO B
(REETE Sg, ELFISEIINF 200 H2Z.

383433 # K

RIS PR 5 OB . o oA ERERATCHE K, I HAR A f it s A B A AR 28 = A 2
L2237 b B EG E  SL B AT T L AN TAE AT IX I BT R A 9096 . BB AN IR RIFF
BARTUESR . A 2K F IS R EESRANE F T 58 4T RS A 16 e v M Lt 2

38.3.4.3.1 Purpose

This test simulates vibration during transport.

38.3.4.3.2 Test procedure

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such
a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times
for a total of 3 hours for each of three mutually perpendicular mounting positions of the cell. One of the
directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12
kg(cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (I 6 mm total excursion) and the frequency increased until a peak
acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz.

38.3.4.3.3 Requirement

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

e T, ey

gj:; XI5 HT Before test W56 J5 After test RS | RS S AR
Sample JiE(g) HLE(V) JiE(g) HLJE(V) | Mass loss | Voltage loss Verdict

No. Mass Voltage Mass Voltage (%) (%)

Al 47.22 4.119 4721 4.119 0.02 0.00 P

A2 46.10 4.120 46.10 4.120 0.00 0.00 P

A3 47.20 4.121 47.20 4.121 0.00 0.00 P

A4 47.55 4.117 47.55 4.117 0.00 0.00 P

A5 47.50 4,132 47.50 4.132 0.00 0.00 P

A6 47.40 4.130 47.40 4.130 0.00 0.00 P

A7 46.76 4.113 46.75 4.112 0.02 0.02 P

A8 47.12 4.115 47.12 4.115 0.00 0.00 P

A9 46.31 4.134 46.31 4.134 0.00 0.00 P

Al0 46.59 4.114 46.59 4.114 0.00 0.00 P
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UN 38.3 MR 71 FdE K45 3 Test method and data

38.3.4.4 ¥ T4: b i T.4: Shock \ P

383.4.4.1 H 1

AR Ber AR AU i R Rl e A A A

38.3.4.42 RIFT

R AN RV 2 P A S R R AR I e B b, SOOI R I RV AL B T T . AR R TR LT
N2 52 T KINEE 150, Ak pFRFSER 18] 6 22 A0 2 IR 2Pt iy . B> A i B A2 E = A AR E
M BB 2H 22 e U L B DT A1 2252 =k, $RFEAEIRIT 25 =Ry, 3232 18 kit
ANi, KRB H R OR A L i 2048 52 B R IR B 50, FHRK I RFLEIT (8] 11 ZF0 (10~ Rk mh el o BN HLith
BV A A0AE = A AR B A i 22 R T AL R BT 22 = ikaly, R AR RO M4z = kb, Sts
218 kit

38.3.4.4.3 E R

MRTCEB THR oM. THERATCE K, FF B A6 i it B i v 478 06 5 BT % F S AN/ N T
HAEATIX B AT R 9096, IR AT i LRI & 1K — 2R AR HR M E R A G M T 52 2k
A ARG AT R 2

38.3.4.4.1 Purpose

This test simulates possible impacts during transport.

38.3.4.4.2 Test procedure

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or battery shall be subjected to a halfsine shock of peak
acceleration of 150 gn and pulse duration of 6 milliseconds. Each cell or battery shall be subjected to three shocks
in the positive direction followed by three shocks in the negative direction of three mutually perpendicular
mounting positions of the cell or battery for a total of 18 shocks.

However, large cells and large batteries shall be subjected to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds. Each cell or battery is subjected to three shocks in the positive direction
followed by three shocks in the negative direction of each of three mutually perpendicular mounting positions of
the cell for a total of 18 shocks.

38.3.4.4.3 Requirement

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no disassembly, no
rupture and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

s Ny 7N
;Ei:; 1856 A Before test 56 J5 After test BRI | RS .
Sample JiEE(g) HL (V) JiEE(g) HL (V) | Mass loss | Voltage loss Verdict
No. Mass Voltage Mass Voltage (%) (%)
Al 47.21 4.119 4721 4.119 0.00 0.00 P
A2 46.10 4.120 46.10 4.120 0.00 0.00 P
A3 47.20 4.121 47.20 4.121 0.00 0.00 P
A4 47.55 4.117 47.55 4.117 0.00 0.00 P
A5 47.50 4.132 47.50 4.132 0.00 0.00 P
A6 47.40 4.130 47.40 4.130 0.00 0.00 P
A7 46.75 4.112 46.75 4.112 0.00 0.00 P
A8 47.12 4.115 47.12 4.114 0.00 0.02 P
A9 46.31 4.134 46.31 4.132 0.00 0.05 P
A10 46.59 4.114 46.59 4.114 0.00 0.00 P
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UN 38.3 MR 71 FdE K45 3 Test method and data

38.3.4.5 4 T.5: #MEC4E & T.5: External short circuit ‘ P

383451 H 1

ARSI FS R

38.3.4.5.2 RIFET

o A 1A L B RV ZE R B, A AR SRR B IA B (55420 C, REMIHIBER A E (55£2) CTF
23 AN T 0.1 WRA R G S A o 31X — RS S P LA FEL it B P i L AP e iR BE R 1) (55+2) “CJm gk4k
ECv IAN

38.3.4.53 % K

ARSI AN 170°C, I AR Lol fa 6 N ek, B, Jokdk, HibAgi
HRIFT A ATER .

38.3.4.5.1 Purpose

This test simulates an external short circuit.

38.3.4.5.2 Test procedure

The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches (55 +
2)°C and then the cell or battery shall be subjected to a short circuit condition with a total external resistance of
less than 0.1 ohm at (55 £ 2)°C. This short circuit condition is continued for at least one hour after the cell or
battery external case temperature has returned to (55 + 2)°C. The cell or battery must be observed for a further six
hours for the test to be concluded.

38.3.4.5.3 Requirement

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire within six hours of this test.

ERE RS i (C) FIE: RERFEER

Sample No. Maximum Temperature Verdict
Al 103.0 P
A2 94.7 P
A3 101.0 P
A4 96.2 P
A5 973 P
A6 96.2 P
A7 101.1 P
A8 92.6 P
A9 93.9 P
Al10 99.6 P
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UN 38.3 MR 71 FdE K45 3 Test method and data

38.3.4.6 ¥ T.6 A: Jidi Test T.6 A: Impact | P

383.4.6.1 H 1

AR AR A AL o BT T S5 W] e IE R P T RS AU A

38.3.4.6.2 Wi e F—Edy GEMTEHEANT 18 Z KM B itk

R IR B T AR R T e — AR 316 BUANBE N RBE I RE L, AN ELAR 15.8 2K £0.1 2
K, KERAD 6 2K, simbRKmKRE, MOFEZKE. B—H09.1 TrE01 TR HEEN 61225
JEE K e A ik B B R RE S SR, ST — A U350 BEHE A L 0 94 B B ) /) P 2 LT B8 T
PSR 2 ELPTE SUEE ] T 5 VR RN 5 K SCHERR T B 90 VR T

Pz B RE, BN S PR AT I S RBHE R D ELAR 15.8 220K £0.1 20K 28 fi 3R T Il
FH. F AL kil

38.3.4.6.4 R

ARSI AL 170°C, I HAERK AR SOl )5 6 N Nk, T, JoleK, HibAT b
RN & A TEK .

38.3.4.6.1 Purpose

These tests simulate mechanical abuse from an impact or crush that may result in an internal short circuit.
38.3.4.6.2 Test procedure — Impact (applicable to cylindrical cells not less than 18 mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the centre of the sample. A 9.1 kg + 0.1 kg mass is to be dropped from a height of 61 + 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall
be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.Imm diameter curved surface lying across the centre of the test sample.
Each sample is to be subjected to only a single impact.

38.3.4.6.4 Requirement

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is
no disassembly and no fire during the test and within six hours after this test.

FEdh g 5 B (CC) HIE: BT EER
Sample No. Maximum Temperature Verdict

Cl 28.6 P

C2 28.5 P

C3 29.0 P

Cc4 29.2 P

C5 31.1 P
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UN 38.3 MR 71 FdE K45 3 Test method and data

38.3.4.6 ¥ T.6 B: #/E Test T.6 B: Crush | N

383.4.6.1 H 1
AR AR A AL o BT T S5 W] e IE R P T RS AU A
38.3.4.6.3 I F—H Ik GEHTHAMTE ., 2R3, M/ Ryt AR/ T 18 K AR Hit )
K FLTB BT R A PSP T Z R 55 1, 5% 1 FE BN oK, 258 — e i B s R 2008 1.5 JEoK
B o BEEFRELHEAT, FITEHILLLT =Mz —:

(a) WIS EER] 134£0.78 T2F;

Bln: Fl—/MEZEEAR 32 ZARKIRETUE ), BRI ik 2] 17 JEin.

(b) Al T RFED 100 ZR; 5K

(¢)  HIBARIER R IR LR 50%8 P L.
—HIXFIE KL ), BIE TR 100 Z2REE 2, siibA e 208 5 R R 50%, RIATA#ERIE .
BT BAR 2 RV 2 N A 58 ) — T e s o L4101 /868 0 T8 RV IS M~ 3E SR T s o (B0 T R il 7 DA i
FR 7 TEa it L
FEANEURE R BT A R SR O e o TR N AR LR 6 /NI o 1 A FH 2 AR AR A 56 1)
R B T L
38.3.4.6.4 E R
AR AN 170°C, I ARG b ol )a 6 N oAk JBaR, Joldk, iAol
R RIS A TE K
38.3.4.6.1 Purpose
These tests simulate mechanical abuse from an impact or crush that may result in an internal short circuit.
38.3.4.6.3 Test Procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18 mm in diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.
(a)The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17

MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(c)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by
at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using test cells or component cells that have not previously been
subjected to other tests.
38.3.4.6.4 Requirement
Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is
no disassembly and no fire during the test and within six hours after this test.

FEdh s 5 e (C) HIE: RETTEER
Sample No. Maximum Temperature Verdict
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UN 38.3 MR 71 FdE K45 3 Test method and data

38.3.4.7 40 T.7: 7L HL Test T.7: Overcharge l N

3834.7.1 H 1

AR BRIR VAL A 70 A T B 2 R 2 0 B e R ) R

38.3.4.7.2 REFET

78 FEL R A 2T 13 e 2 AL ) i R I 8 70 L LR ) T £ o X000 ) i /0 FEL S A B0 T

(a) i3 P A VA 78 R LR AN KT 18 ARIRF, 36 F) e /) HL T N7 2 P Tt 4L K7 L P TS T P43 B 22 AR
BN

(b) 13 P R VLAY 7 B R KT 18 AR, a8 iy e /) Hi s 2 DAy B K 7 i LS ) 1.2 £

I NAEPA IR B R BT . BEAT IR B RI By 24 /N

38.3.4.7.3 R

782 AN FE BEAT R AR TP ARG J5 7 ROk, ToEK, BIAFEARITEKR

38.3.4.7.1 Purpose

This test evaluates the ability of a rechargeable battery to withstand an overcharge condition.

38.3.4.7.2 Test procedure

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the test
shall be the lesser of two times the maximum charge voltage of the battery or 22V.

(b) when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

38.3.4.7.3 Requirement

Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven days of the test.

ERE TR FIE: REFFEENR
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UN 38.3 MR 71 FdE K45 3 Test method and data

38.3.4.8 5% T.8: 3R HL Test T.8: Forced discharge ‘ P

383.4.8.1 H 1

AT Ak i R s B 7 R RELV AR 52 5 A T RIR T R

38.3.4.8.2 WEFET

B I E ISR T 5 12 DRA LI H LS B BRAE R 4R HL IR AE 138 7 45 2 A B KU LA ) 2 1
) G

R 2 R /NANEUE A F BEL S e 5 G R R B, THARAS 45 8 AT AL e W BRAS R AT SR AR TR
TR I TE] NI AT HAUE A R B LI I i (235).

38.3.4.8.3 % R

JE Rt B 7 R Tt AR BB AR TP ARG S 7 RN, oK, RIFT A ATIE K.

38.3.4.8.1 Purpose

This test evaluates the ability of a primary or a rechargeable cell to withstand a forced discharge condition.

38.3.4.8.2 Test procedure

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity
divided by the initial test current (in ampere).

38.3.4.8.3 Requirement

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.
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Sample No. Verdict Sample No. Verdict
D1 P El P
D2 P E2 P
D3 P E3 P
D4 P E4 P
D5 P E5 P
D6 P E6 P
D7 P E7 P
D8 P E8 P
D9 P E9 P
D10 P E10 P




%5 (Report. No.) : S16-B0591-1 % 12 71 3£ 14 51 (Page 12 of 14)

¥ B8 A Photos of the sample

Fth CIETD
Cell (top view)

s (5D
Cell (back view)
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FE5: B8 F Photos of the sample

HL M B4
Cell Nameplate
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RIS R B
Test equipment list
=] =] = Ay P Vﬂ
e % 5 %5 | wwmams | TR
No. Name Type Equipment No. | Calibration Date D
= SR IA 2
1. %Ej}ﬁ,ﬂm H DC-300-3 CIS1559-001 2017.05.30 v
Vibration Platform
N, o A
2. i CL-50/KCL-2000 CIS1559-002 | 2017.05.30 v
Shock Platform
P T U 378 A B B AL
3. | Battery temperature BE-8102 CIS1559-005 | 2017.05.30 v
control short circuit
testing machine
g | RIRARTUR B BE-8104 CIS1559-007 | 2017.05.30 v
Low Pressure Chamber
3 y SR TA
5, | REIEREL ] gy g o6 CIS1559-009 | 2017.05.30 v
Shock Testing Machine
PR I AL 150 AR
6. Rapid Temperature Test | BE-8107 CIS1559-010 | 2016.11.01 v
Chamber
7. el R DL820 CIS1559-019 | 2017.05.30 \
Data Collector
8. R DL820 CIS1559-020 | 2017.05.30 \
Data Collector
IR A
9. A TES-33 CIS1559-021 | 2017.05.31 \
Battery Tester
P, 7 T DA
10. Battery  Charge  And | 20V5A CIS1559-022 | 2017.05.31 \
Discharge Tester
N/ e N7
11. s %3j—t$ BL-1200F CIS1559-023 | 2017.05.30 \
Electronic Scale
ESERCNTITE
12. Multi  channel  short | 6 X32A CIS1559-026 | 2017.05.31 \

circuit
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NOTES

AmERINE “HAiaREGETHE" T

This test report is invalid without testing stamp.

T EREAR LR ZHEN T B,

The test report shall not be reproduced except in full without the written
approval of the Laboratory.

AR R 4 R A X SR L R

The test results presented in this report is only valid to the samples

tested.
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